

CUSTOMER : 우성에스피 - 명성파이프
COMMODITY : 구조용 S/S 파이프

ORDER No. :
공 사 명 :

GRADE	STS 304 TKC	SIZE & QUANTITY	12.7[O.D] x 0.9[T]
TEST CONDITION	KS D 3536		
MARKING	NO MARKING (POLISHED 320grit)		

TEST RESULT

PKG No.	LOT No.	Q'TY (PCS)	DIMENSIONS(mm)			TENSILE STRENGTH			HARD NESS
			O.D	W.T	L'TH	T.S (N/mm2)	Y.S (N/mm2)	El (%)	Hv
1			12.7	0.9		696	306	53	해당 없음
2									
3									
4									
5									
6									
7									
8									

PKG No.	COIL No.	CHEMICAL COMPOSITION wt%								
		C	Si	Mn	P	S	Ni	Cr	Mo	N
1	SE94854	.05	.38	1.05	.030	.004	8.05	18.13		

1.FLATTENING TEST: GOOD 2.FLANGE TEST: -
3.REVERSE BENDING TEST: - 4.REVERSE FLATTENING TEST: -
5.FLARING TEST: - 6.HEAT TREATMENT: -
7.EDDY CURRENT TEST: - 8.HYDROSTATIC AND/OR
9.VISUAL INSPECTION: GOOD PNEUMATIC PRESSURE TEST: -

WE CERTIFY ABOVE TEST RESULTS

2017-06-07



Hyukdong kim
QUALITY ASSURANCE MANAGER

MYUNG IL METAL IND.CO.,LTD

HEAD OFFICE: TEL 031-987-7799 FAX 031-987-8297

61-6,ongjeong-ri,tongjin-myun,kimpo-si,kyunggi-do,korea,415-860

SEOUL OFFICE TEL 02-2634-7227 FAX 02-2634-7229

418-1,Shinwol-4Dong ,Yang Cheon-Ku,Seoul,Korea